Download Print this page

Husqvarna ST624E Parts Listing

Hide thumbs

Advertisement

13
S S T T 6 6 2 2 4 4 E E
1.1998
601 00 23-71
PARTS LISTING
WR 01-07-98

Advertisement

loading

  Related Manuals for Husqvarna ST624E

  Summary of Contents for Husqvarna ST624E

  • Page 1 S S T T 6 6 2 2 4 4 E E 1.1998 601 00 23-71 PARTS LISTING WR 01-07-98...
  • Page 2: Product View

    ST624 Engine Assembly REF. REF. AUGER PULLEY FRAME REF. PULLEY PART NO. PART NAME PART NO. PART NAME ENGINE, 6HP 601 00 14 38 FLATWASHER (See Engine Manual) .765X1.12X.06 601 00 21 62 SCREW, 5/16-18 601 00 20 20 SPACER, SLEEVE 601 00 00 23 WASHER, .328X.60X.09 601 00 20 21...
  • Page 3 ST624 Frame Component Assembly REF. AUGER HSG. REF. REF. AUGER AUGER HSG. HSG. REF. AUGER HSG. REF. AUGER REF. HSG. AUGER HSG. NO. PART NO. PART NAME NO. PART NO. PART NAME 601 00 20 23 FRAME ASSY 601 00 10 89 SPRING, IDLER 601 00 05 19 SCREW, 5/16-18X .50 601 00 14 61 LEVER, IDLER...
  • Page 4 ST624 Drive Components Assembly REF. FRAME 249 243 224 228 PART NO. PART NAME PART NO. PART NAME 601 00 14 79 BEARING & RETAINER 601 00 14 66 LEVER, ASSY TRCTN 601 00 05 19 SCREW, 5/16-18X .50 601 00 14 47 BEARING, FLANGE 601 00 00 23 WASHER,.328X.60X.09...
  • Page 5 ST624 Gear Case Assembly PART NO. PART NAME PART NO. PART NAME 601 00 21 12 COLLAR, THRUST 601 00 21 03 CASE, GEAR RH 601 00 10 54 PIN, SPRING 601 00 21 04 CASE, GEAR LH 601 00 23 26 WASHER, FLAT 601 00 23 45 SCREW, 1/4-20X.75...
  • Page 6 ST624 Auger Housing Assembly NOTE KEY# 500 IS A WELDMENT AND INCLUDES TWO SIDE PANELS. REF. KEY# 500 REF. IMPELLER PART NO. PART NAME PART NO. PART NAME 601 00 21 14 PULLEY, V4L 601 00 23 67 AUGER, ASSY LH 601 00 23 65 SCREW, 5/16-18X.63 601 00 23 68...
  • Page 7 ST624 Discharge Chute Assembly REF. KEY# 600 600-3 600-2 600-1 REF. AUGER HOUSING PART NO. PART NAME PART NO. PART NAME 601 00 14 11 Bolt, 5/16-18x.75 600-2 601 00 21 29 Upper Chute 601 00 21 26 Washer,Pl.438x.75x.064 600-3 601 00 21 30 Hinge Pin 601 00 14 64 Nut, 5/16-18 Reghexctrlk...
  • Page 8 ST624 Wheels Assembly REF. LEFT WHEEL REF. RIGHT WHEEL PART NO. PART NAME 601 00 15 33 SHAFT, AXLE 601 00 15 34 SPRKT & HUB 601 00 15 35 SCREW, 1/4-20X2.25 601 00 23 18 NUT, 1/4-20 601 00 15 36 BRNG, FL 601 00 14 86 CHAIN, ROLLER...
  • Page 9 ST624 Handle Assembly REF. AUGER FRAME PART NO. PART NAME PART NO. PART NAME 601 00 23 60 HANDLE, UPPER 601 00 23 18 NUT, 1/4-20 601 00 21 34 SCREW, 5/16-18X2.75 601 00 13 95 BOOT, CLUTCH SPRING 601 00 00 19 WASHER, FLAT 601 00 23 61 HANDLE, LOWER...
  • Page 10 ST624 Electric Start Assembly PART NO. PART NAME 601 00 23 55 MOTOR, ELECTRIC 601 00 15 89 SCREW, 1/4-20 X .50 601 00 15 90 SCREW, #6-32 X 2.50 601 00 15 91 CORD, STARTER REF. ENGINE Shift Yolk Assembly REF.
  • Page 11 ST624 Chute Crank Assembly REF. LOWER HANDLE PART NO. PART NAME PART NO. PART NAME 601 00 17 49 CRANK, ASSY 601 00 00 20 WASHER, FLAT .406X 601 00 20 48 HANDLE .81X.065 601 00 20 49 WASHER, FLAT .439 X .70 X 601 00 06 53 NUT, 3/8-16 601 00 18 30...
  • Page 12 DECAL, DANGER CHUTE 601 00 23 29 DECAL, DANGER AUGER 601 00 23 31 DECAL, DANGER 601 00 23 51 DECAL, ST624E 601 00 20 97 DECAL, CROWN 601 00 23 52 DECAL, TRACTION DRIVE ENG. 601 00 23 53...